LA—80.3

VERSION 0511




LA—80.3

HARDWARE ILLUSTRATION SHEET

PARTS ILLUSTRATION SHERET

Qty.
(—mp Al. M12X80 HEX HEAD BOLT [2PCS]
O—mp A2. M12X75 HEX HEAD BOLT [1PCS]
mm  A3. 7/16"X1 1/2" ROUND BOLT [1PCS]
G—mp A4 M10X65 HEX HEAD BOLT [2PCS]
om  AS. MIOX40 HEX HEAD BOLT [7PCS]
A6. STEEL CHAIN [1PCS]
A7. PIN [1PCS]
@  A8. FIRM SHEATH (8890-010) [1PCS]
©  Bl. M12 NYLON LOCK NUT [3PCS]
e B2 Mi0 NYLON LOCK NUT [9PCS]
C1. M12 (LD) WASHER [4PCS]
&  C2. M10 (LD) WASHER [4PCS]
D1 D1. 110 PULLEY (9213-002) [7PCS]
) D2. 2"X2” FOOT CAP (9211-025) —[3PCS]
=" 3 2’x2" END CAP (9211-006) [4PCS]
D= . D4 01" ROUND END CAP(9260-021) [4PCS]
J> Ds. 92 1/2” RUBBER DONUT (9310-010) — [2PCS]
. D6. ¢8 SPRING SNAP LINK (8810-001) —— [4PCS]
& 7 SIEEL CABLEROUND [1PCS]
D8. STEEL CABLE+CHAIN [1PCS]
D4 D10. ¢3/4” SHAFT COLLAR (9211-046) —— [2PCS]
® ps D DI0 A6 A7
& 8
D7 o .

A [1PCS]

B [1PCS]

C [2PcS]

D [2PCS]

Wl

/

A

\Ver

/
&\
W&

’ UPCS
T

F [1PCS]

H [1PCS]
) "g@

O

/o)
)]

:

G [2PCS]
8342-014

‘m_/

I [1PCS]

Mmmmmm

12 13 14 15 16 17 18 19 20

Kj 1 2 3 4 5 6 7 8 9 10 11
|
|

PAGE 1




M10X16L BOLT

g M10 BOLT
D3X2

QN

‘ Top Cross Support for

Power Rack #WPR-78A
or Pro—Power Rack
#WPPR—-8ZA

Wt D4X2
A e b~ D7 )
Ci .\4" ?

A2 i‘_\

D7 D7

M4x8L

S
.1,

7

i~
iy

(4
!\

—/

&
(&

Bottom Cross Support for
AV Power Rack #WPR-78A or
Pro—Power Rack #WPPR-82A

PAGE 2




	LA80.3k.pdf
	LA80.3k1.pdf
	La80.3k2.pdf

